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[ -Jrem Number Descriptdian
3p6250121p ASTM AS3B 6-5/8" X.250"
WALL(17.0&¥)LAC. 21 UF, BT 17.04
k¥ krkzEREE J'l‘-bt-!!c*va#tfﬂ'l"*'l.ﬁi* .
* Heat #: 111047 .
*vtt&*!tt*t A kdwhkktrEIssITERNTC I RN RALEN
: . Cham Analysgis (%)
c Mr; P s Ni cr Ca NG =X Al
L - 2.130 0 €322 4.0Q7 0.001 J.0C2 0.014 $.CC7 0.C2€ O. 230 D.031
~ - 4133 0.628 D.006 0.061 2.05902 0.013 0.0C7 0,008 C. 238 0.C¢5
C - 3.13¢ 0,640 0.006 0,001 ©.002 0.01% 0.0C7 0.006 €.243 0.c27
Mechanical Properties (ksi):
YS: sé 00 TS: €7.60 Er.. 37%Y HRB : 77
t**ib***:*f&t*tt*:***tttit**’*vt'ytt
y Heat ¥:202447 «
t-t't?*:-:* ktikt ket dihTETTrPETsL AL
| r Cnem Analysis (%):
i i
c " Mn E S Ni Cr Cua ~O S Al_
L - ©.130 0.653 6.008 0.001 C©.002 0.012 O, 082 0,004 £.173 O.G.%
¢ - 8.189 06.€10 ©.612 n.03z 7.002 2.01} 0.9¢2 0.004 D._17% c.:yz
C - 0..8%8 og-eso 0.012 0.002 06.602 2.01b0 0.%03 0.004.0.176 C°.0U6
| Mechanical Broperktiems (ksi):
¥YS: 52.a° TS: 6&£.40 EL: 3¢% HREB 79
ttt—*t;x-ttt!»lc-’&*-i*vaccfr:i'-t--:;!1:-::1
= Heavt #.211583 *
gotirsturtrft*tcwu*t****tt:::-rrtrti
: Chem Analysis (%):
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HOUSTON, TEXAS 772555710

(719 82814381 RHONE!
{713, G5i3022 AU
m;g.,__,,,?u chase Ord=sr: VERZAL Fage: 2
:-sisﬁt**ty AR EEEEETRES 2 LA R AN AR E RS
* Heat #: 222568 -
R Pt A AT E 2N RN eV EERNTIT TSN R AT L
< Mn P s NI cr cu Ve g4 al v Nb
L - C0.273 1,200 0.916 D.OGE 0.029 €0.622 C.CL 0. 0lE U.123 O.04d4 J.3C3 €.CL13
C - C.o84 1,501'..‘ A.008 0.932 €.017 0.014 0.C09% 0,904 C.287 0.033% J.00C1 G 012
¢ - C.fOBD 1{09: 0.208 £.033 6.017 0.014 0.011 0.503 ©.296 £.031 O oel 0.011%
% Mechanical Properties (ksi):
YS: £3.70 TE: 74.80 EL: 3I0% ERE : B2
' :
tQ'it##tt*rﬂﬁftlfif'ttttt#*t't!it!tf*
* HeaQ f:2222G2 ®
. B e R R RA 22N R R R A R B
G Chem Analysis (%) :
< Mo 2 s Ni Ccr » byl g2 AL v ND
T, - £.340 0,644 2 605 0.003 €.002 0,017 0.205 ¢.CC& 0.159S G.023% J5.0201 ¢.€20
C - 2.1%1 €.530 G.228 0.003 0.002 5.015% 0.C0& $.0D5 0.0583 0.523 0.231 €.092
¢ - ¢.155 0.:530 3.20% 6.623 2.002 C.015 0,004 0.50S C.18Q 6.0Z% C.221 0.002
| Machanical Proparties (Xelj:
¥S: £%.40 | T3 74.S¢C EL: 34% HRB :@ 82
iiie*6+e*r£;*ft#t**ii***tttfrt*it*tt
+ Heat $#:312.80 *
******:ttitvttwttitttt.tt*f’zttt:tct
Chem Analysia (%):
< LM P s Ni Cr cu Mo S1 Al \Y N
1 - -::.o 0i8CO 0.61C 2.C03 £.010 0.015 0.04€ €.009 0.173 0.02% 23.G0l 0.0C00
C - c.iEY 0l783 0.010 2.0C4 ¢.08% 0.015 0.043 0.009 C.150 0.02¢& &.Cf23 2.002
C -~ .1s2 0.75C 0.03% 6.0C4 0.009 0.015-0.042 2.085 0,177 n.hze 0.002 9.032
Gb) 1 vechanical Progaztisas (keil::
Ye8: £6..0 TG, 76.00 EL: Itk HRE : 83
***f*t*+*t*iil!*fittti##f*iii*i*ik*f
¥ Hear £:3121281 *
***tf**i****tti*fi*ftr*t&t*f*i::tt**
! Chem Analysis (%):
. C 'Mn F 8 i cr ’ Cu Mo 51 AL-_ J N?
1. - 0,135 ol.ggd o0.cC3 .2 C. £o€ 0.021 0.0Z4 ¢.Q307 .81 C.L32 .00l g.o-.rg
C - 0.15% a'g:r 0. 0as 7.7a3 2.004 0.019 2,213 5,906 £.252 © g9:% € 33} u.ODf
& - &..4%5 C.EJ2 b.0CY 0.002 p.oc3 D.902c 2.9%L 6.026 C.183 .08 J3.001 0.C22
| bﬁechar.ica.'. Broperhie@ (XsS1):
YS: 59.30 TS: 70.£0 2L 35% HRE : B2

ttfi*,tf*r!*iti***wr**ti#**!titt++1f
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* Heat #: SC2431 *
LR A S B X T ERYER EERE R IR E RVSPR S Jp e e g
* Heat #:50233) *

*¥hthdRkerdsrbtirrrkkrrratkddrzreraneen

? Chem Anzlymis (%) :

c lHn 13 s Ni Cr Cu

B Comment §

-

: /
HYDROSTATIC TEST BRESSUEE (psi): 2,320
" 8TRZP SPRECIMEN.

THIS MATERIAL MEETS ASTM AS53 GRADE 2 SPEC.

i ,

[

Mo Bi Al
- €C.150 0,630 D.Q22 0.002 €.003 $.04i5 C.C03 0,005 5.z2C 5.6&2
- 97173 al620 0.014 0.002 c.co2 U.011 €.003 0,004 0.222 0.034
- 2.172 OIS]H 0.C13 £.002 0.332 C.011 0,093 0.004 0.322 C.CZ3
; Mechanical Prcper:ies-iksi):
55.8¢ tTE: 7C.40 EL: 33% HRB : 85
*.ﬁ.ﬁ&*'***;tt**'.{‘**f’Q*titi***tii
* Heat #:612347 *
trdriddFbbirbxditentdbrdre b idbwdw
i Chem Analysis (%):
C Mmoo B s Ni  Cr Cu  Me S Al
2.120 0;630 ¢.01C 0.002 0.0C4 0.010 0.017 0.007 O 1RC 0.C35
0.129 3,560 J.02C 0.063 D.003 0.012 0.0%4 €.208 n.173 0.032
$.131 0,87C 0.06% C€.0C2 0.004 0.012 C,013 0.006 C.3183 0.C3C
| Machanical Freperties (ksi):
€8.70 ; TS: 63.10 gL 3e% HRE : 84
RtdavksbyetputrerrarEvAEvEE T I F ek kAL
« Heab #:526627 »
****r*tffti‘:ttt***********i*#i***titi
; Chem Analyeiz (%):
e  imn B s Ni cx v Mo  si A1
L 0.07¢ 2.C2¢ 0.011 0.006 0.020 ©.240 2.9210 €.010 C.0450v ”-c§f
C - 0.Q88 1.23C 0.01% 8.00% 0.90% 0.043 0,843 8.384 3:0832 2.222
! Mechanical Properties (ksi):
65.4¢ TS: 73 .80 EL: 30% HRE : 87
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PO.BOX R0 i
NOUSTON, TEXAS 77255 9710
(113) BUB351 P,
[eat ) RAX
e ier-Riv. 2am
B e Cemmant 3 - - -
THTS MA'}ERIAL MEETS ASYE SA-53-B SPEC.

THIS MATERIAL IS ERW FIPE.

PLATTENING TEST PASSED.

THIS MATERIAL WAS MANUFACTURED IN THE U.S.A..

TH1S MATERIAL IS TN COMPLIANCE WITH NACE STANDARD MROL7

THIS MATERIAL PASSED THE NDE INSPECTION USING THE EDCY

A%L STA1DARDS AR® LATEST REVISION.

|
|

[

The above #nalyses ard tensile propertlies
are correct to the pegt cf my knowledge
and belief,

- - - - - -

5.
CURRENT METHOD.




